Montagehandleiding
Fitting instruction
Montageanleitung
Descriptionde montage

FIAT Strada

(it

D

NL| D|GB| N

* *

Instruccion.esde‘montaje N/ g X 4_ waarde . e lok| s|cz
Montagevejledning 2000 — value
Monteringsveiledning ’\ EC 94/20 Wert
Monteringshandledning valeur
Navod k montazi

TYPE: 026721

Artikelnr.: 031831 e4 00-1618 1740 kg 1300 kg 75 kg 7,3 kN (c) BOSAL 31-01-2006 Rev.nr. 01

Raadpleeg uw dealer voor de max. massa die uw wagen mag trekken.

Die maximale Anhangelast ihres Fahrzeuges kdnnen Sie im Fahrzeugschein oder im
Benutzerhandbuch nachlesen.

For the max. trailer weight of your car please refer to the owner's manual or your car
homologation documents.

Pour connaitre le poids maxi remorquable pour votre voiture consulter la notice d'utilisation de
votre voiture ou la carte grise.

Consulte a su distribuidor sobre el peso maximo que puede remolcar su vehiculo.
Deres forhandler vil kunne oplyse Dem om den hgist tilladte vaegt efter Deres kgretgj.
Ta kontakt med forhandleren angaende den maksimale vekt som bilen kan trekke.

Se handboken eller registreringsbevis for max slapvagnsvikt for din bil.

Maximalni pfipustna hmotnost pfivésu pro Vase vozidlo je uvedena v technickém priikkazu nebo v
uzivatelské pfirucce.

Meegeleverde onderdelen
Mitgelieferte Befestigungsteile
Provided parts

Materiel de fixation joint
Piezas incluidas

Medfglgende komponenter
vedlagt festemateriell
Medféljande komponenter
Dodané upevriovaci dily

-
\‘ M10x 140 2x M10x30
2X M10x90 8x M10
4x M10x140 4x M12
4x M12x70
8x M10 4x M10
@ ax M12 4x M12



026721 MONTAGEHANDLEIDING

oo M wh P

~

10.
11.

12.
13.

Meegeleverde onderdelen en bevestigingsmaterialen van de trekhaak verwijderen. Eventueel
aanwezige kit ter plaatse van de bevestigingspunten verwijderen.

Demonteer het hitteschild, de uitlaatrubbers en de achterklep.

Monteer de kogel “8” t.p.v. de gaten “F” met bouten M12x70, incl. veerringen en moeren aan de
trekhaak “1” (handvast aandraaien).

Plaats dit geheel in het midden van de voorste chassisbalk. Teken de gaten “A” en “B” af in de
chassisbalk en boor de gaten “A” en “B” door de chassisbalk op g 11mm.

Boor de gaten “A” en “B”, aan de schuine zijde van de voorste chassisbalk, op tot g 17mm.

Plaats afstandbussen met contrastrip “4” door de gaten g 17mm.

Monteer vervolgens de trekhaak “1” t.p.v. de gaten “B” aan de voorste chassisbalk met bouten
M10x140, incl. veerringen en moeren.

Monteer aanbouw "2" en "3" t.p.v. de gaten "A" m.b.v. bouten M10x140, incl. sluit-, veerringen en
moeren en t.p.v. de gaten "C" m.b.v. bouten M10x30, incl. sluit-, veerringen en moeren.

Plaats aanbouw “5” tegen aanbouw “2” en "3", zodanig dat de gaten “D” corresponderen met de
gaten van aanbouw “2” en "3".

Teken de gaten “E” af in de voorzijde van de achterste chassisbalk en boor deze door de chassisbalk
opgllmm.

Boor de gaten aan de achterzijde van de achterste chassisbalk op tot @ 17mm.

Monteer aanbouw "5" bij de gaten "E". Plaats nu bouten M10x90 door de gaten “E”, schuif afstand-
bussen “7” door de boorgaten g 17mm en over de bouten M10x90 en monter deze m.b.v. contrastrip
"6" incl. veerringen en moeren. Monteer aanbouw “5" bij de gaten "D" m.b.v. bouten M12x70, incl.
sluit- veerringen en moeren.

Monteer de stekkerdoosplaat t.p.v. de voorste gaten “F”, m.b.v. bouten M12x70, incl. veerringen en
moeren.

Zet de trekhaak vast. Hierbij de volgende aanhaalmomenten hanteren:

M10 - 46 Nm

M12 - 79 Nm

Het is noodzakelijk om na ca. 1000 km gebruik de boutverbindingen na te trekken (volgens gegeven
aanhaalmomenten).

Monteer het hitteschild, de uitlaatrubbers en de achterklep terug.

Bosal kan niet aansprakeluk worden gesteld voor enig gebrek in het produkt zoals veroorzaakt door
de schuld of door welk onoordeelkundig gebruik ook van de gebruiker of een persoon voor wie hij
aansprakelijk is (art. 185, lid 2 N.B.W.).

ho==l

026721 FITTING INSTRUCTIONS

1.

2.
3.
4

oo

10.
11.

12.
13.

Unpack the towing bracket and check its contents against the parts list. If necessary, remove the
underseal from around the fitting points of the luggage compartment/frame members.

Dismount the heatshield, the exhaust rubbers and the tailboard.

Mount the ball “8”, at the holes “F” with M12x70 bolts, spring washers and nuts at the towbar “1”. (Do
not tighten fully yet).

Place this completely in the middle of the front frame member.

Mark off the holes “A” and “B” in the frame member en drill the holes “A” and “B” through the frame
memberto g 11mm.

Drill the holes “A” and “B”, at the slanting side of the front frame member, to g 17mm.

Place distance tubes with backing plate “4” through the holes g 17mm.

Mount the towbar “1” at the holes “B”, on the front frame member, with M10x140 bolts, spring washers
and nuts.

Mount construction "2" and "3" at the holes "A" using M10x140 bolts, including plane washers, spring
washers and nuts and at the holes "C" using M10x30 bolts, |nc|ud|ng spring washers and nuts.

Place construction “5" between construction "2" and "3", in such way that the holes “D” correspond
with the holes of construction "2" and "3".

Mark off the holes “E” in the front side of the rearmost frame member. Drill the holes through the
rearmost frame member to g 11mm.

Drill the holes, at the rear side of the rearmost frame member, to g 17mm.

Mount construction "5" at the holes "E". Place M10x90 bolts through the holes “E”, slide distance tubes
“7" through the drilled holes g 17mm and over the M10x90 bolts and mount them using backing strip "6",
incl. spring washers and nuts. Mount construction "5" at the holes "D" using M12x70 bolts, incl. plane
washers, spring washers and nuts.

Mount the socket plate at the front holes “F”, using M12x70 bolts, spring washers and nuts.

Secure the towbar using a torque-wrench. Torque the bolts as follows:

M10 - 46 Nm M12 - 79 Nm

After about 1000 km use, re-tighten the bolts and nuts to the specified torque.

Remount the heatshield, the exhaust rubbers and the tailboard.

Bosal cannot be held responsible for any defects in the product caused by fault or by any injudicious
use whatever of the user or a person he is liable for. (sect. 185, art. 2 N.B.W.)

026721 DESCRIPTION DUMONTAGE

oo M Wik

10.
11.

12.
13.

Séparer les differents élements d'attelage. Enlever le mastic de protection autour des points de fixation.
Démonter I'écran thermique, les caoutchoucs d’échappement et le hayon.

Monter, sans bloquer, la boule “8” & I'aide des boulons M12x70, des rondelles grower et des écrous au
niveau des trous “F” a l'attelage “1”.

Placer le tout au centre du longeron avant du chassis. Marquer les trous “A” et “B” dans le

longeron du chassis et percer les ecrous “A” et “B” a travers le longeron du chéassis au g 11mm.
Repercer les trous “A” et “B”, a la c6té incliné du longeron avant du chassis, au g 17mm.

Placer I'entretoises avec le contre-plaque “4” a travers les trous g 17mm. Monter I'attelage “1” au niveau
des trous “B” du longeron avant du chassis, a l'aide des boulons M10x140, des rondelles grower

et des écrous.

Monter la construction "2" et "3" au niveau des trous "A" & l'aide des boulons M10x140, des rondelles
plates, des rondelles grower et des écrous et au niveau des trous "C" a l'aide des boulons M10x30,
des rondelles plates, des rondelles grower et des écrous.

Placer la construction “5" entre la construction "2" et "3", de telle sorte que les trous “D" correspon-
dent avec les trous de la contruction "2" et "3".

Marquer les trous “E” en avant du longeron du chassis arriére et percer les trous a travers le longeron
du chassis au g 11mm.

Repercer les trous, au c6té arriere du longeron du chassis arriere, au g 17mm.

Monter la construction “5” au niveau des trous “E". Placer les boulons M10x90 a travers les trous "E",
glisser les entretoises “7” a travers les trous percés g 17mm et par-dessus les ecrous M10x90 et
monter a l'aide de la contre-plaque “6”, des rondelles grower et des écrous.

Monter la construction "5" au niveau des trous "D" & l'aide des boulons M12x70, des rondelles grower,
des rondelles plates et des écrous.

Monter le support de prise au niveau des trous de devant “F”, a I'aide des boulons M12x70, des
rondelles grower et des ecrous.

Fixer I'attelage. Bloquer 'ensemble de la boulonnerie aux couples de serrage suivants:

M10 - 46 Nm M12 - 79 Nm

Il est conseillé de vérifier le serrage de toute la boulonnerie aprés 1000 Km de traction.

Remonter I'écran thermique, les caoutchoucs d’échappement et le hayon.

Bosal décline toute responsabilité concernant des déefauts éventuels de cet attelage qui seraient
causeés par une mauvaise utilisation. Seul I'utilisateur est responsable.



026721 ANBAUANWEISUNG

10.
11.

12.
13.

Die Anhangevorrichtung auspacken und die Befestigungsteile auf Vollstéandigkeit Uberprifen. Im Bereich
der Befestigungspunkte den Unterbodenschutz entfernen.

Das Hitzeschild, die Auspuffgummis und die Heckklappe demontieren.

Die Kugel “8”, handfest, an die Locher “F” mit Schrauben M12x70, Federringen und Muttern an die
Anhangevorrichtung “1” montieren.

Diese vollstandig in die Mitte des vorderen Chassirahmens legen.

Die Locher “A” und “B” im Chassisrahmen anzeichnen und die Lécher “A” und “B” durch den
Chassisrahmen auf g 11mm bohren.

Die Locher “A” und “B”, an der Schréagkante des vorderen Chassisrahmens, auf g 17mm bohren.
Die Distanzbuchse mit Gegenplatte “4” durch die Lécher g 17mm legen. Die Anhangevorrichtung
“1" mit Schrauben M10x140, Federringen und Muttern an die Locher “B”, an den vorderen
Chassisrahmen montieren.

Den Anbau “2” und "3" mit Schrauben M10x140, Unterlegscheiben, Federringen und Muttern an die Lécher
"A" und mit Schrauben M10x30, Unterlegscheiben, Federringen und Muttern an die Lécher "C"
montieren.

Den Anbau "5" zwischen Anbau "2" und "3" legen, so daR die Locher “D” mit den Léchern des
Anbaus "2" und "3" Ubereinstimmen.

Die Locher “E” in die Vorderseite des hinteren Chassisrahmens anzeichnen und diese durch den
Chassisrahmen auf g 11mm bohren.

Die Lécher an der Hinterseite des hinteren Chassisrahmens auf g 17mm bohren.

Den Anbau “5” an die Lécher “E” montieren. Die Schrauben M10x90 durch die Lécher “E” legen, die
Distanzbuchse “7” durch die gebohrten Lécher g 17mm und tber die Schrauben M10x90 schieben und mit
den Gegenplatten “6”, Federringen und Muttern montieren. Den Anbau "5" mit Schrauben M12x70,
Unterlegscheiben, Federringen und Muttern an die Locher "D" montieren.

Die Steckdosenhalteplatte mit Schrauben M12x70, Federringen und Muttern an die vorderen Locher
“F” montieren.

Die Anhangevorrichtung ausrichten und alle Schrauben mit folgenden Drehmomenten anziehen:
M10 - 46 Nm

M12 - 79 Nm

Nach ca. 1000 km die Bolzenverbindungen, wie angegeben, nachziehen.

Das Hitzeschild, die Auspuffgummis und die Heckklappe wieder montieren.

Fur einen Mangel am Produkt, der durch den Fahrzeughalter oder eine andere Person aufgrund
unsachgeméaRer Benutzung verursacht wurde, ibernimmt Bosal keine Haftung. (art. 185 lid 2
N.B.W.)

026721 INSTRUCCIONES DE MONTAJE

1. Sacar las piezas y el material de sujeccion incluidos en el gancho de remolque. Si procede, retirar el
pegamento existente en los puntos de sujeccion.

2. Desmontar la pantalla térmica, las gomas del tubo de escape y la tapa del maletero.

3. Montar la bola “8” en los orificios “F” por medio de los pernos M12x70, con inclusion de aros
elasticos y tuercas, en el gancho de tiro “1”.(enroscar con fuerza de roscado manual).

4. Colocar el conjunto en el centro del larguero delantero. Trazar los orificios “A” y “B” en el larguero
del chasis y taladrar los orificios “A” y “B” a través del larguero con un diametro de 11 mm.

5. Agrandar los orificios “A” y “B”, en la parte inclinada del larguero delantero, hasta g 17 mm.

6. Colocar tubos distanciadores con cubrejuntas de apriete “4" a través de los orificios g 17 mm.
Montar después el gancho de tiro “1” en los orificios “B” en el larguero delantero por medio de los
pernos M10x140, con inclusion de aros elasticos y tuercas.

7. Monte la estructura 2"y ,3" a los huecos ,A” utilizando tornillos M10x140, incluyendo arandelas
planas, arandelas de fijacion y tuercas autoblocantes, ademas a los huecos ,C” utilizando tornillos
M10x30, incluyendo arandelas de fijacion y tuercas autoblocantes también.

8. Ponga la estructura ,5” entre las estructuras ,2" y ,3” de tal manera que los huecos ,D» coincidan
con los huecos de las estructuras ,2" y ,3". Sefiale los huecos ,E” en la parte delantera del soporte
del chasis trasero. Taladre los huecos en el soporte del chasis trasero a g 11mm.

Taladre los huecos en la parte de atras del soporte del chasis trasero a g 17mm.

9. Monte la estructura ,5” a los huecos ,E». Ponga los tornillos M10x90 en los huecos ,E”, deslize los

tubos separadores ,7” a través de los huecos taladrados a @ 17mm y sobre los tornillos M10x90 y

montelos utilizando las laminas de apoyo ,6”, incluyendo las arandelas de fijacion y tuercas

autoblocantes también. Monte la estructura ,5” a los huecos ,D» utilizando tornillos M12x70, inclu
yendo las arandelas planas, arandelas de fijacion y tuercas autoblocantes también.

Montar la placa del enchufe en los orificios delanteros “F”, por medio de los pernos M12x70, con

inclusion de aros elasticos y tuercas.

Fijar el gancho de remolque. Atenerse aqui a los siguientes pares de apriete:

M10 - 46 Nm M12 - 79 Nm

Cada 1000 km de uso es necesario comprobar las conexiones del perno (segun los pares de apriete

dados).

Montar de nuevo la pantalla térmica, las gomas del tubo de escape y la tapa del maletero.

Bosal no asume responsabilidad de ningun tipo por defectos en el producto causados por o debidos

a un uso imprudente, tanto por parte del usuario como de cualquier persona bajo su responsabilidad

(art. 185, parrafo 2 N.B.W. (Cddigo Civil Holandés)).

10.
11.

12.
13.

026721 MONTAGEVEJLEDNING

Fjern de dele og monteringsmaterialer der sidder pa treekkrogen. Eventuelt kit pa
fastggrelsespunkterne fiernes.

Afmonter varmeskjoldet, udstgdningens gummiophaeng og bagklappen.

Monter kuglen “8” ved hullerne “F” med boltene M12x70, inklusive fjederringe og mgatrikker til treekkrog
“1" (fastspeendes med handen)

Anbring helheden midt pa forreste chassisbjeelke. Afmeerk hullerne “A” og “B” i chassisbjeelken, og
bor hullerne “A” og “B” i chassisbjeelken med g 11mm diameter.

Bor hullerne “A” og “B”, i forreste chassisbjeelkes skra side med g 17mm diameter.

Anbring distancergrene med kontrastrip “4” i hullerne g 17mm. Monter derefter treekkrog “1” ved
hullerne “B” pa den forreste chassisbjeelke med boltene M10x140, inklusive fiederringe og metrikker.
Monter beslag ,2" og ,3"i hullerne ,A” vha. M10x140 bolte, inkl. planskiver, fiederskiver og mgtrikker,
derefter i hullerne ,,C” vha. M10x30 bolte, inkl. fiederskiver og metrikker.

Seet vangen ,5” ind i mellem beslag ,2" og ,3" saledes, at hullerne ,D” kommer til at passe med
hullerne i beslag ,2" og ,3".

Marker hullerne ,E” pa den bageste chassisvange. Bor hullerne op pa den bageste chassisvange til
@ 11mm. Bor hullerne pa den bageste chassisvange op til @ 17mm.

9. Monter vangen ,5" i hullerne ,E”. Seset M10x90 bolte i hullerne ,E”, derefter glid afstandsrgrene ,7”
igennem hullerne g 17mm over til boltene M10x90 og monter dem vha. stattebeslag ,6”, inkl. fieder
skiver og matrikker. Monter vangen ,5” i hullerne ,D” vha. M12x70 bolte, inkl. planskiver, fieder skiver
og matrikker.

Monter stikdasepladen ved hullerne pa forside “F” ved hjeelp af boltene M12x70, inklusive fiederringe
og matrikker.

Fastger treekkrogen. Fglgende momenter skal iagttages:

M10 - 46 Nm M12 - 79 Nm

Det er ngdvendigt at efterspaende matrikken efter ca. 1000 km.

Monter igen varmeskjoldet, udstadningens gummiopheeng og bagklappen.

Bosal kan ikke gares ansvarlig for mangler ved produktet, der er opstaet som fglge af skyld eller
ukyndig anvendelse af brugeren eller en person som han er ansvarlig for (§ 185, stk. 2 N.B.W.
(hollandsk privatret)).

® N oo A wN R

10.
11.

12.
13.



026721 MONTERINGSVEILEDNING

1.

2.
3.
4

S

10.
11.

12.
13.

Fiern vedlagte deler og festemateriell fra tilhengerfestet. Fjern eventuelt kitt som matte befinne
seg pa festepunktene.

Demonter varmeskjoldet, eksosrgrets gummioppheng og bakluka.

Monter trekk-kula “8” til tilhengerfestet "1" ved hullene “F” med skruer M12x70, inklusive
fieerskiver og muttere (skru til for hand).

Plasser det hele midt p& fremre understellsbjelke. Tegn av hullene “A” og “B” p&
understellsbjelken og bor opp hullene “A” og “B” gjennom understellsbjelken med diameter
g1llmm.

Bor opp hullene “A” og “B”, pa den skra siden av fremre understellsbjelke, til diameter g 17mm.
Plasser avstandshylsene med kontrastrips “4” gjennom hullene med diameter g 17mm.

Monter deretter tilhengerfestet “1” ved hullene “B” til fremre understellsbjelke, med skruer
M10x140, inklusive fjeerskiver og muttere.

Monter konstruksjonene ,2" og ,3” ved hullene ,A” ved hjelp av M10x140 bolter, samt flate
tetningsskiver, sprengskiver og muttere, og ved hullene ,C” ved hjelp av M10x30 bolter, samt
sprengskiver og muttere.

Plasser konstruksjonen ,5” mellom konsktruksjonene ,2” og ,3", s at hullene ,D” og hullene pa
konstruksjonene ,2" og ,3” faller sammen.

Marker hullene , E" pa framsiden av den bakerste chassisholderen. Bor gjennom punktene ,E” p&
den bakerste chassisholderen huller med g 11 mm.

Utvid hullene fra baksiden av den bakerste chassisholderen til g 17 mm.

Monter konstruksjonen ,5” ved hullene ,E". Sett M10x90 bolter inn i hullene ,E”, gli avstands
holdere ,7” gjennom hullene med @ 17mm pa de M10x90 boltene, og monter dem ved hjelp av
tetningsstykken ,6”, samt sprengskiver og muttere. Monter konstruksjonen ,5” ved hullene ,D”
ved hjelp av M12x70 bolter, samt flate tetningsskiver, sprengskiver og muttere.

Monter plata for stikk-kontakten ved de fremste hullene “F”, ved hjelp av skruer M12x70, inklusive
fjeerskiver og muttere.

Fest tilhengerfestet. Bruk i den forbindelse fglgende tilstramningsmomenter:

M10 - 46 Nm

M12 - 79 Nm

Det er ngdvendig & etterstramme boltforbindelsene etter ca. 1000 km (i henhold til de oppgitte
tilstramningsmomentene).

Monter varmeskjoldet, eksosrarets gummioppheng og bakluka tilbake pa plass.

Bosal kan ikke stilles ansvarlig for noen mangel ved produktet som kan forarsakes av skjgdeslgs
eller ukyndig bruk. Ansvaret er brukerens eget (paragraf 185, ledd 2 i den nederlandske
sivilrettslige lovboken).

ho==l

026721 MONTERINGSINSTRUKTION

oo M wh P

10.
11.

12.
13.

Packa upp monteringssatsen och kontrollera innehallet mot detaljbeskrivning. Om det behovs tag bort
underredsmassa runt monteringspunkterna i bagageutrymmet och under bilen.

Demontera varmeskolden, avgasrérets gummihallare och bakluckan.

Montera kulan “8” pa dragkroken “1” vid halen “F" med skruvar M12x70, inkl. fjaderbrickor och muttrar
(drag &t handfast).

Placera det hela i mitten av den framsta chassibalken. Markera halen “A” och “B” pa chassibalken och
borra dem genom chassibalken till g 11mm.

Borra ut halen “A” och “B”, pa den sneda sidan av den framsta chassibalken, till g 17mm.

Placera distanshylsorna med motskenan “4” genom halen g 17mm.

Montera sedan dragkroken “1” vid halen “B” pa den framsta chassibalken med skruvar M10x140, inkl.
fjaderbrickor och muttrar.

Montera konstruktionerna ,2” och ,3”, vid halen ,A”, med hjalp av skruvarna M10x140, inklusive dom platta
underlaggs-ringarna, dom fjadrande underlaggen och skruvmuttrarna; sedan montera dom vid halen ,C”,
med hjélp av skruvarna M10x30, inklusive dom fjadrande underlaggen och skruvmuttrarna.

Placera konstruktionen ,5”, mellan konstruktionerna ,2” och ,3”, pa sa satt, att halen ,D” maste samman
traffa med halen av konstruktionerna ,2” och ,3". Markera halen ,E”, vid den framre delen av underredets
behallare, som finns langst bakom. Borra genom halen, vid underredets behallare langst bakom, med hjélp
av borrmasklnen pa 211 mm diameter.

Borra genom halen vid den bakre delen av underredets behallare langst bakom, med hjalp av borr
maskinen, pa @17 mm diameter.

Montera Konstruktionen ,5", vid halen ,E”. Placera in skruvarna M10x90, i halen ,E”, sedan sticka in réren
,7", som haller avstand, genom halen g17mm, som har borrats tidigare, och pa skruvarna M10x90. Sedan
montera dom, med hjalp av det styvnande underlaggs stycket ,6”, inklusive dom fjadrande underlaggen,
och skruvmuttrarna. Montera konstruktionen ,5”, vid halen ,D”, med hjalp av skruvarna M12x70, inklusive
dom platta underlaggs-ringarna, dom fjadrande underlaggen, och skruvmuttrarna.

Montera kontaktplattan vid de framre halen “F” med skruvar M12x70, inkl. fjaderbrickor och muttrar.
Montera dragkroken. Spann med momentnyckel enligt foljande:

M10 - 46 Nm M12 - 79 Nm

Det ar nodvandigt att dra at bultarna igen efter ungefar 1000 km kdrning (enligt angivna momentangivelser).
Satt tillbaka varmeskolden, avgasrorets gummihallare och bakluckan.

Bosal kan inte stéllas till ansvar for fel pa produkten som orsakats av anvandaren eller genom
omdoémeslost bruk av produkten av anvandaren eller en person som han bar ansvar for (art. 185,
paragraf 2 i den nederlandska civilrattsbalken).

026721 NAVOD K MONTAZI
1.

oo B ©wbh

12.
13.

Podle pfilozeného seznamu zkontrolovat jednotlivé soucasti taZzného zafizeni. Pokud je to nezbytné, odstranit
ze stycnych bodl jednotlivych souéasti tazného zafizeni a zavazadlového prostoru ochranny prostfedek.
Demontovat tepelny Stit tlumic¢e vyfuku a zadni sténu.

K otvordm ,F* na tanzém nosniku ,1“ pfipevnit za pomoci Sroubl M12x70, pruznych podloZzek a matic kulovy
¢ep ,8“. (zatim neutahovat nadotaz).

Tento celek umistit do stfedu predni ¢asti konstrukce.

Vyznadit v konstrukci (ramu) otvory ,A“ a ,B*. Vyvrtat skrze konstrukci (ram) otvory o prdméru 11 mm.

. Vyvrtat do pficné strany predni ¢asti konstrukce (ramu) otvory ,A" a ,B* o priméru 17 mm.

Umistit distan¢ni trubice s deskami ,4“ do otvort o priméru 17 mm.

Pfipevnit tazny nosnik ,1“ k otvordm ,B* na pfedni ¢asti konstrukce (ramu), pouzit Srouby M10x140, pruzné
podlozKy a matice.

Namontujte dily €islo ,2” a ,3” k bodim s oznacenim , B pouzitim $roubl o rozméru M10x140, plochych
podlozkovych krouzk(, podlozek listové pruziny a Sroubovych matic, nadale k bodim s oznacenim ,,C* pouzitim
Sroubd o rozméru M10x30, podlozek listové pruziny a Sroubovych matic.

Namontujte dil €islo ,5* mezi dily &islo ,2” a ,3” tak, aby body s oznacenim ,D“ byly umistény v poloze dér
dil ¢&islo ,2” a ,3”. Oznacte body s oznacenim ,E” na pfedni strané konzol podvozku. Prevrtejte body na
konzole podvozku, které je nejvice vzadu o prdméru f 11mm.

Prevrtejte body na zadni strané konzoly podvozku, které je nejvice vzadu o priméru ¥ 17 mm.

Namontujte dil &islo ,5” k bodim s oznaéenim ,E*“. Umistéte Srouby o rozméru M10x90 do bodu s oznacenim
,E”, zasunite distan¢ni konzoly ¢&islo , 7 pfes prevrtané vrty ¥ 17mm a na Srouby o rozméru M10x90, a
namontujte je pouzitim fixaénich podlozek Cislo ,6%, podlozek listové pruziny a Sroubovych matic. Namontujte
dil ¢islo ,5” k bodim s oznacenim ,D* pouzitim Sroubl o rozméru M12x70, plochych podlozkovych krouzku,
podlozZek listové pruziny a Sroubovych matic.

. K pfedni otvordm ,F* pripevnit desku zastrékou, pouzit Srouby 12x70, pruzné podlozky a matice.
. Tazné zafizeni zabezpecit, vSechny Srouby a matice utdhnout. Hodnoty to¢ivého momentu pro jednotlivé

typy Sroubl: M10-46 Nm M12-79Nm

Po ujeti zhruba 1000 km dotéhnout vSechny Srouby a matice na vySe uvedené hodnoty toivého momentu.
PFipevnit tepelny Stit, tlumiCe vyfuku a zadni sténu.

Firma Bosal nenese zodpovédnost za jakoukoliv zavadu na vyrobku zplsobenou nespravnym zachazenim
na strané uzivatele nebo osoby za kterou je zodpovédny.



